Cub Cadet Pabis NCASEOEHR Moddl2(sa0telctepsisazsabb 8596edh 78-9623 or 606-561-4983

Page 1 of 72

S
S
o)
o))
')
™
)
Q
S
)
(N
2
4
o) =
g _ ©/
5 25 oy S
@ B C—
— P SN Qe {1
M VW\\ _mmp /zmﬁv%\wx/ qmmwu/ A }d/ /_b\ m
B Ny /“,w_?w) ® @ ® Q
m \ ﬁmm\wx/ gwm« A|A v‘m f \ ) — \ — DY,
5 y / /nw‘ — 2/ & 4\ /
“— N / y (C r . '/ A - /
T FE e kmm\mw A‘%AV//AE m.u.‘m\r{...ﬁ » @ _%N m mM hww\ o
=) \ JJ. MWW N / 4 \H,/ RAL { —.
-~ 2 /(N = = N w - P
m N -\[-I.Amm,s h)HVVW/MrW..m“W 4,,; 5 T%ﬂu, ﬁw ywmwﬂfw mmru TA = ()
o ;R T AN e e (B pE & D).
: \ _m,%wm,_,w @2 © Oy @ gﬂ @ ® ; Aammuv?n,w?v
o ) 35 src.ww \ /// ( mmw‘ im mu\ oL ..;.nnn\\ L/\ S vn./ w /" v e
! e ® N\ o P ATIoRY \ R
D \ m ﬂ / mm/w, Ammwww fz F \- v ‘/ / \\ \\ / \ A_B\ r
.m A/ms} e O 2 Gy fm«_ \ gt _m- /.T..A %v N, / _ € /)/
K m V & w._. <y 0, Y A | N NSO
2 An%/ T m‘,smmg ,5v h@ é m_ = mywwy VAV AV ) (@ S )
ey N ) S S T 3,
= / w A /_ \mw ! vio“mamr \\.1.1\ \.4.A WVZ ! %) A?.U/T!\w”mm_v :ﬂw‘ _ —
.m o AN A,..u m:mbammf 7 N 4 \\,,m/@\ & / \ N~ iy 4/ A Ao
£3 X w.”m% N \ _/mrv.\mm% \m . dv/ O 7 ,mmumpﬂ w \ / , % I N
M ﬂv! — M \ .\\\Luhmﬂ‘l W \\ IS \w A, \ \ u// \m:w,\w ALHM K \_“—fﬂ \.../ \ M \ =,
S 3 L B = ol VAR PN O St
=& AN DY TR
m : , ﬂ.ﬂ Sl A.m ¢ u/ .ﬁ\ VV \ 5 fnuuuu Ahw v.n,
m S /jm& ol i | ; o SN \\A- i % \J/ s
S e / T RGO H,,. =ak (M) @ Q
g S ,nm__"uu ..... N A L.“_M\)mm > -H,, N f/ -
.& ’ W/uv S \ M—.u \\Mﬂuuu \I\ IIIII ,,/ﬁ - // m
m m 2 \\ mr“mwmwvw \ \\ AE , T , S ' anﬂnnuu. /N\me =
m < m \,\ ﬁwm Vf &/)‘, lllll / ;ﬁ.mv‘ \M, . s / N} m
SR / N m.umm \J‘a,ﬂ ) = , O N~ &
= 3 / A — vv llllllll LV\q / N _N “ Na, AN g N_nCV %
g8 /7 A ,Amm ¢ mm ?_,T...-;----ﬁm,w © o
=82 (D)—agh & % mmnm? ) = g
553 DA RS :
8§52 / ey S 3
Toh o/ RN °
S < Q_.V N - \\. <
g No N / I
= pY4 2
pi =l e
T &) ) =

! e’



http://manualplace.com/product/cub-cadet-parts-manual-for-model-2160-tractor-sn-326006-389000/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 326,006 - 389,000
6-Speed Transmission

Page 2 of 72

Ref#  Part Number Qty S/P/F  Description
1 611-3008 1 Axle Assy, LH, 11.9" Lg
2 716-3015 2 Ring, Inverted Retainer
3  721-3020A 2 S Seal Oll
4  741-3033A 2 S Bearing
5 716-3018 2 Ring, External Retaining
6 619-3025 1 Housing, LH Axle
759-3746 1 Sealant, Ultra Grey, 2 0z Tube
7  710-1008 16 Screw, Hex L-Wash Tapp, 3/8-16 x 1.88
?8  727-3085 1 S  Dipstick, Oil
9  715-3045 4 S  Bushing, Dowel
10 619-3037B 1 S  Housing, LH Differential Replaces 619-3037
by also ordering: (2) 715-3045 dowel bushing;
710-1346 plug & 736-0600 washer.
736-0600 1 Washer
759-3746 1 Sealant, Ultra Grey, 2 oz Tube
11  710-0606 2 /P Screw, Hex Cap, 1/4-20 x 1.5
12 736-0463 5 S  Washer, Flat, .25 x .62 x .052
13  710-0788 15 /P Screw, Hex Wash Hd Tapp, 1/4-20 x 1.0
14  737-0177 1 /P Plug, 1/2-14 NPTF Used with 619-3037 LH
differential housing
710-1346 1 /P Screw, Plug, M14 x 1.5 x .827 Used with
736-0600 Flat Washer for 619-3037B
differential housing
15  715-3038 2 Pin, Slotted Spring, 7/16-1.0 Used with
619-3037 and 619-3038 LH and RH differential
housings
715-3045 2 S  Bushing, Dowel Used with 619-3037B and
619-3038A LH and RH differential housings
16 741-0361 3 S Bearing, Ball
17  736-3101 1 Washer, Flat, .68 x 1.25 x .060
18 717-3353 1 Gear, 27T Drive, Sixth
19 717-3354 1 Gear, 23T Drive, Fifth
20 717-3344 1 S  Gear, 20T Drive, Fourth
21  717-3351 1 Gear, 17T Drive, Third
22  717-3352 1 Gear, 15T Drive, Second
23  717-3349 1 Shaft, Drive w/First
24  736-3123 1 S  Washer, Flat, .765 x 1.125 x .030
25 736-3122 1 Washer, Wave, .79 x 1.125 x .012
26 717-3347 1 Gear, 36T Bevel
27  717-3350 1 Gear, 14T Reduction
28  717-3357 1 S  Gear, 18T Shift, Sixth
29  717-3358 1 Gear, 22T Shift, Fifth
30 717-3359 1 Gear, 24T Shift, Fourth
31 717-3360 1 Gear, 27T Shift, Third
32 717-3361 1 Gear, 40T Shift, Second
33  717-3362 1 Gear, 58T Shift, First
34  750-0991 1 /P Spacer, Neutral
35 717-1180 1 Block, Differential Pinion
36 718-3029 1 Collar, Shift - LH
37  718-3030 2 Spac r Shlft Ke
38 712-3009  WWW.IMMOWseEr par flLock, 5/16-18 GR5



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 326,006 - 389,000

6-Speed Transmission

Page 3 of 72

Ref#  Part Number Qty S/P/F  Description
39 736-0371 1 /P Washer, Flat, .343 x .875 x .062
40 718-3021 1 Arm, Key Shifter
41  750-3104 1 Spacer, .316 ID x .44 OD x .263 Lg
42  710-0376 1 /P Screw, Hex Cap, 5/16-18 x 1.0
43  710-0573 1 Screw, Hex Cap, 5/16-18 x 1.25 GR5
44 718-3028 1 Collar, Shift - RH
45  710-3245 3 Screw, Socket Hd Cap, #10-32 x 1.25
46  732-3074 1 Spring, Shift Key
47  714-3028 3 Key, Shift
48  715-3044 3 Pin, Dowel, 3/16 x 7/8 Lg
49  711-1039A 1 Shaft, Shift
50 736-3119 1 Washer, Wave, .84 x 1.12 x .016
51  741-3057 3 S Bearing, Ball, .787 x 1.85 x .551
52  717-3345 1 Gear, 44T Reduction
53  717-3346 1 Shaft, 9T Output
54  741-3037 2 S  Bearing, Ball
55  710-0151 4 /P Screw, Hex Cap, 3/8-24 x 2.0
56 619-3013 2 Cover,Differential
57  736-0423 AR Washer, Flat, 1.0 x 1.56 x .010 Thk
58 736-0431 AR S  Washer, Flat, 1.0 x 1.56 x .015 Thk
59  736-0424 AR S  Washer, Flat, 1.0 x 1.56 x .020 Thk
60 736-0420 AR S  Washer, Flat, 1.0 x 1.56 x .040 Thk
61 717-1159 1 Gear, 60T Bull
62 717-1119 2 Gear, 14T Differential Side
63  717-1190 4 Block, Differential Thrust
64 717-1120 4 Gear, 10T Differential Pinion
65 717-1178 2 Shaft, Cross
66  717-1173 1 Shaft, Cross, .50 OD x 3.485 Lg
67  712-3054 4 /P Nut, Hex Lock, 3/8-24
68  710-0642 1 /P Screw, Hex Wash Hd Tapp, 1/4-20 x .75
69  736-0270 1 /P Washer, Bell, .265 x .75 x .062
70  703-2180 2 Support, Interlock Shaft
71  711-3341A 1 Shaft, Interlock Shift
72 718-3020 1 Interlock, Shift
73  710-3276 2 Screw, Socket Hd Cap, 1/4-20 x 1.0
74  721-3033 2 O-Ring, 1/2 ID x 5/8 OD
75  741-0862 1 /P Ball, Detent, .250 Dia
76  732-0863 1 S  Spring, Detent
77 618-3031 1 Arm Assy, Shift
78  712-0291 2 S Nut, Hex Center Lock, 1/4-20
79  721-3029 1 S  Seal, Shift Shaft
80 761-3019 1 Drum, Brake
81  732-3077 1 Spring, Brake
82  761-3020 2 S  Shoe, Brake
83  732-0152 1 Spring, Compression
84 703-2191 1 Arm, Brake
85 618-3060 1 S  Plate, Brake
86  761-3028 1 Actuator, Brake Shoe
87  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
88 611-3009 1 Axle Assy, RH, 15.6 Lg
89 619-3024 1 Housing, Axle - RH
759-3746 1 Sealant, Ultra Grey, 2 0z tube
90 715-0129

www.mymower fartgtapiiax 812 Lo



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 326,006 - 389,000 Page 4 of 72
6-Speed Transmission
Ref#  Part Number Qty S/P/F  Description
91  718-3036 1 Arm, Interlock Shift
92  710-0642 1 /P Screw, Hex Wash Hd Tapp, 1/4-20 x .75
93 716-0171 1 S Ring, Retainer
94  703-2190 2 Shim, Interlock Shaft Support, .030 Thk
95 703-2189 1 Shim, Interlock Shaft Support, .015 Thk
96 619-3038A 1 Housing, RH Differential Replaces 619-3038

by also ordering (2) 715-3045 Dowel Bushings.
759-3746 1 Sealant, Ultra Grey, 2 0z Tube

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 72

2160 Tractor S/N 326,006 - 389,000

Air Cleaner

N
) _ N2
{N v /_“-u..__ r
3 | N\
4 @ V.\‘__u._”,
“ .h;_. .\\.‘.\ ,.,n.,.: J-}...”..,u 7. ‘“““ ﬂ A.._. . n..wmgm- -
\.. - uuimm , r-' ‘_.-. N m_n mm |
_ &
wm__m_m_v n* .__‘M _ _“uw‘
N . .
J PPN /0 20

/. .. / . ir ...._ u“
i ..._.n” g :?.‘\‘

,..,. uv\

_ .n__ )

Illl\\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 326,006 - 389,000 Page 6 of 72
Air Cleaner
Ref#  Part Number Qty S/P/F  Description
1 BS-805406 2 S Screw, Sems
2 BS-805655 1 S  Gasket, Air Cleaner
3 BS-807796 1 S Bracket, Air Cleaner
4 BS-807857 1 S Base, Air Cleaner
5 BS-394018 1 S  Cartridge, Air Cleaner
6 BS-807862 1 S Cover, Air Cleaner
7 BS-491875 1 S Knob, Air Cleaner
8 BS-805406 1 S Screw, Sems
9 BS-805057 2 S Screw, Sems
10 BS-272490 1 S Element, Foam
11 BS-807797 1 S  Shield Assy
12 BS-805631 1 S Plate, Air Cleaner
13 BS-805632 1 S  Tube, Air Inlet
14  779-3602 1 Label, V-Twin Engine

WWW.mymowerparts.com



Cub Cadet Pabis NCASEOEHR Moddl2(sa0telctepsisazsabb 8596edh 78-9623 or 606-561-4983

Full download

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -2160-tractor-sn-326006-389000/

http

Page 7 of 72

,
,,....

Amw %.TJH

S - L J
<N (o 7/ — ‘:;Pu‘w o
A,mm\ f\v ___‘m‘- \---.H.,uwww.ﬁwmn/“{\\\\
/u. \\.\ A mikmﬂ
[ TS
,A(“_L.. T
m..M/ U
A /u
) A
|||||||||||||||| / w T”ov
- - 4 ¢ , , a4 N
A @ / /,,&mwnuwwwunwmﬂ % , i
\ X A ,,
XN\ A
\ \ ﬁ)‘
/
X /

TN

=)&)
f ﬁ H )

duu. A u.llll

ﬂ\qé

A\ mg/v
e,

s

——

=,

u

\\ o

ﬁ -
A3V (©) ¢ mm/

RENTA)

Battery, Electrical Components And Switches

2160 Tractor S/N 326,006 - 389,000

Thisisthe cut pages sample. DOWWWF}@OW@NMI@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-2160-tractor-sn-326006-389000/

